

Test Report

No. SL818082814512TX

Date: Oct 23, 2018

Page 1 of 5

QUEEN TEXTILE CO., LTD 6 FLOOR, WEILINSEN OFFICE BUILDING, DONGHAI INDUSTRIAL ZONE, FENGZE DISTRICT, QUANZHOU, FUJIAN, CHINA.

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description	:	One sample of 50%polyester 50%polypropylene closed eye mesh fabric in black for garment.	
Style No.	:	9902	
Sample Receiving Date	:	Oct 17, 2018	
Test Performing Period	:	Oct 17, 2018 - Oct 23, 2018	
Test Performed	:	Selected tests as requested by applicant against Client's performance standard.	
	*	* * *	
Test Result(s)	:	Please refer to the next page(s).	

Signed for and on behalf of

SGS-CSTC Standards Technical Services Co., Ltd. Xiamen Branch

omon 1e

Lemon Ye Account Executive



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is attend offenders may be prosecuted to the fulliest extend of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. thenticity of testing / inse ection report & certificate, please contact us at telephone:(86-755) 8307

or email: CN.Doc No.31 Xianghong Road, Xiang An Torch Industrial Zone, Xiamen, Fujian Province, China 361101 1 (86-592) 5766465 f (86-592) 5766457 www.sgsgroup.com.cn 中国・福建・厦门・火炬(翔安)产业区期虹路31号 邮编: 361101 1 (86-592) 5766465 f (86-592) 5766457 e sgs.china@sgs.com



Test Report

No. SL818082814512TX

Page 2 of 5

Test Result:

The below test was conducted in SGS SH LAB.

Liquid Moisture Management Properties of Textile Fabrics (AATCC 195-2012)

- 1 Test Equipment: Moisture Management Tester (MMT)
- 2 Orientation of fabric: Fabric is put between two layer of sensors (Top and bottom layer of sensor) with fabric face side facing downward
- 3 Applied solution: 0.2 mL of salt solution is applied to the fabric back side (skin contact side of fabric)

Test sample: As Received

Results:

Liquid moisture management indices	Average	Standard	Grade
		deviation	
Top wetting time, WT _T (second)	4.6986	2.2615	4
Bottom wetting time, WT _B (second)	2.8642	0.0837	5
Top absorption rate, AR_T (%/second)	9.0394	3.2231	1
Bottom absorption rate, AR _B (%/second)	57.1531	0.7837	3.5
Top max wetting radius, MWR_T (mm)	13	2.7386	3
Bottom max wetting radius, MWR _B (mm)	25	0	5
Top spreading speed, SS _T (mm/second)	2.6022	1.1225	3.5
Bottom spreading speed, SS _B (mm/second)	5.5307	0.2962	5
One way transport capability, R (%)	817.4686	23.4171	5
Overall moisture management capacity, OMMC	0.881	0.0022	5

Note: Top is skin contact side of fabric; Bottom is outer side of fabric.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and junsdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate partices to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this tocument for suita and fielders may be prosecuted to the fullest extent of the faw. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing / Imagetter report & certificate, please contact we at telephone: (86-755) 8307

Hot 31 Kanghong Read, Xiarg/As Torch Industriz Zone, Xiaren, Fujian Province, China 361101 1 (86–592) 5766465 f (86–592) 5766457 www.sgsgroup.com.cn 中国・福祉・厦门・火炬 (翔安) 产业区期虹路31号 邮编: 361101 1 (86–592) 5766465 f (86–592) 5766457 e sgs.china@sgs.com





Fabric category (with reference to MMT operation manual):

Test sample is classified as a Moisture management fabric

Remarks:

(1) The Moisture Management Tester (MMT) distinguish the nature of fabrics (within seven major types of fabric categories) based on the following liquid moisture transfer properties measured.

Fabric category	Character of liquid moisture transfer
Moisture management fabric	- Medium to fast wetting
	- Medium to fast absorption
	- Large spread area at bottom surface
	- Fast spreading at bottom surface
	- Good to excellent one-way transport





Test Report No. SL818082814512TX

Date: Oct 23, 2018

Page 4 of 5

Fast absorbing and quick drying fabric	- Medium to fast wetting
	- Medium to fast absorption
	- Large spreading area
	- Fast spreading
	- Poor one-way transport
Fast absorbing and slow drying fabric	- Medium to fast wetting
	- Medium to fast absorption
	- Small spreading area
	- Slow spreading
	- Poor one-way transport
Slow absorbing and slow drying fabric	- Slow absorption
	- Slow spreading
	- Poor one-way transport
Water penetration fabric	- Small spreading area
	- Excellent one-way transport
Water repellent fabric	- No wetting
	- No absorption
	- No spreading
	- Poor one-way transport without external forces
Water proof fabric	- Very slow absorption
	- Slow spreading
	- No one-way transport, no penetration

(2)Moisture management indices:

- Wetting time top the time period when the top surface of the specimen just starts to get wetted 1 2
- Wetting time bottom the time period when the bottom surface of the specimen just starts to get wetted
- 3 Top absorption rate - the average moisture absorption rate for top surface of the specimen during the rise of water content
- 4 Bottom absorption rate - the average moisture absorption rate for bottom surface of the specimen during the rise of water content
- 5 Top maximum wetted radius - maximum wetted radius at the top surface
- 6 Bottom maximum wetted radius - maximum wetted radius at the bottom surface
- 7 Top spreading speed - the accumulative spreading speed from the centre to the maximum wetted radius at the top surface
- 8 Bottom spreading speed – the accumulative spreading speed from the centre to the maximum wetted radius at the bottom surface
- 9 Accumulative one-way transport index - the difference of the accumulative moisture content between the two surfaces of the fabric in unit time
- Overall moisture management capability (OMMC) indicates the overall capability of the fabric to 10 manage the transport of liquid moisture, which includes three aspects of performances:
 - Moisture absorption rate at the bottom surface a)
 - b) One-way liquid transport capacity
 - C) Moisture spreading speed at the bottom surface, which is represented by the maximum spreading speed



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-eDocument.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document document cannot be reproduced except in full, without prior written approval of the Company. Any unautiontzed alteration, forgery or falsification of the content or appearance of this document is unleavful and offenders may be prosecuted to the fullest extent of the iso. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. ection report & certificate, please contact us at telephone:(86-755) 8307 testing /

No.31 Xianghong Road, Xiang An Torch Industrial Zone, Xiamen, Fujian Province, China 361101 1 (86-592) 5766465 1 (86-592) 5766457 www.sgsgroup.com.cn 中国・福建・厦门・火炬(翔安)产业区翔虹路31号 邮编: 361101 1 (86-592) 5766465 1 (86-592) 5766457 e sos.china@sos.com



Test Report

No. SL818082814512TX

Date: Oct 23, 2018

Page 5 of 5

Sample Photo



*** End of Report ***



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307

1443. or email: CN.Doccheck@sgs.com No.31 Xianghong Road, Xiang'An Torch Industrial Zone, Xiamen, Fujian Province, China 361101 1 (86–592) 5766465 f (86–592) 5766457 www.sgsgroup.com.cn 中国・福祉・厦门・火炬 (翔安) 产业区期虹路31号 邮编: 361101 1 (86–592) 5766465 f (86–592) 5766457 e sgs.china@sgs.com